NIPPON STEEL CORPORATION

il NIPPON STEEL L B

INSPECTION CERTIFICATE CERTIFICATE NO. :BYYF7218 PAGE :©  1/7  DATE :2020-05-25
CUSTOMER

ORDER NO. :RFP-202001403(20-NSCT-10-125417)

SHIPPER :SUMITONO CORPORATION 057 KEN-7349/6 0-845-N3-5-5-FK4Y-01

COMMODITY :SEAMLESS HOT FINTSHED STEEL TUBING WITIH VAM TOP IC

STANDARD :1S0 GROUP2 GR.L.BO-TYPE 1 (2014)

SPECIFICATION :TSP-2368RT, TSP-4283RR, TSP-2369RE

NILL WORK NO. :BYYF7218 0.D.:5-1/2inch W.T.:20.001b/ft LENGTH:MIN.10.97m NAX.12.19m

QUANTITY:43pcs. TOTAL LENGTH:514.39m MASS:15308kg

HEAT NO. 1JOK4375
PRODUCTS PCS. :43

HEAT TREATMENT :QUENCHED & TEMPERED

CHEMICAL COMPOSITION(H)

C S4& Mn P § Cu Cr Ni Mo Ti B Al

*1 *2 *2 *2 K2 %2
SPEC. MIN. R - - - - - - 80 - - - - -
MAX. Rl 43 45 190 20 10 35 120 25 - - & =

HEAT NO.
JOK4375 L} 256 25 8 156 2 1 96 2 1 31 1 43

Pl 20 24 79 13 2 1 97 2 1 3 1 37
Pl 25 24 79 14 2 1 97 2 1 30 1 38

*1 R:LADLE & PRODUCT ANALYSIS L:LADLE ANALYSIS P:PRODUCT ANALYSIS *2:X1000 OTHER:X100

TENSILE TEST

¥S YS TS TS EL
k1l %2 *3 *3 *3 *3 %
SPEC. MIN. |HEAT- LB i 552 P 80.0 M 655 P 95.0 17
MAX. |LOT NO. |L B M 655 P 95.0 i - P - -

HEAT NO.
JOK4375 701 L B N 629 P 9l.2 M 733 P 106.3 28
701 L B M 623 P 90.4 M 735 P 106.6 30

TYPE OF SPECIMEN:STRIP 25.4mm(1in.) WIDTH #1 SAMPLING DIRECTION L:TONGITUDINAL #2 SAMPLING POSITION B:BASE METAL
#3 UNIT M:MPa Piksi GAUGE LENGTH:50.8mm(2.0in.) KIND OF YS:0.5% EXTENSION UNDER LOAD

INPACT TEST(-10.0°C +14.0°F 2mm V-Notch 10X7.50)

S E<EY! AVG #3 4 AVG
SPEC. MIN. [HEAT- LB |E ] =#5 32/48 48 EF #5  24/35 35
MAX. [LOTNO. | L B | E ] = = EF = =
(11 [21 [3] (1] [2] [3]
HEAT NO.
TOK4375  |701 LB |EJ 174 161 178 171 EF 128 119 131 126

WE HEREBY CERTIFY THAT THE MATERIAL DESCRIBED HEREIN HAS BEEN MADE IN ACCORDANCE WITH THE RULES OF THE CONTRACT.

Masayasu Munakata
All documents and certification
reviewed and accepted.

Documents digitally signed on
27/May/20 Page1of7 4/
. YUJIN ITO

INTERTEK INDUSTRY SERVICES JAPAN LIMITED HEAD OF DEPARTHMENT
QUALITY ASSURANCE DEPARTMENT
Notice> NO. 185692K20
Modification tg or unauthorized use of this certificate is strictly prohibited. If )t(ou have any questions on the
authenticity of this certificate, you can contact us by L-mail, pipe-ippejp.nipponsteel.com .




NIPPON STEEL CORPORATION

i NIPPON STEEL VI ekt LI e

INSPECTION CERTIFICATE CERTIFICATE NO. :BYYF7218 PAGL ¢ 2/7  DATE :2020-05-25
IMPACT TEST(-10.0°C +14.0°F 2mm V-Notch 10X7.50)
] ®] %2 %3 %4 AVG
SPEC. MIN. |HEAT- LB |S % #6 = =

MAX. |LOTNO. | L B [S % = =

(1] 2 (3]

HEAT NO.
J0K4375  |701 LB | S % 100 100 100 100

[11 [2] [3]1: SPECIMEN NO.
ABSORBED ENERGY
*5.ABSOLUTE SINGLE VALUE / SINGLE VALUE (ONE CAN BE BELOW AVG) AVG:AVERAGE VALUE OF ONE SET(3 PIECES)
SHEAR AREA *6:VALUE OF ONE PIECE AVG:AVERAGE VALUE OF ONE SET(3 PIECES)
#1 SANPLING DIRECTION L:LONGITUDINAL #2 SAMPLING POSITION B:BASE METAL #3 E:ABSORBED ENERGY S:SHEAR AREA
0 UNIT J:Joule F:ft-1bf %:%

VISUAL & DIMENSIONS: ACCEPTABLE

DRIFT TEST: ACCEPTABLE (0.D.:118.19am SPECIAL LENGTH:1067mm)

HYDROSTATIC TEST 58.0MPa(8400psi)X5sec.: ACCEPTABLE

ULTRASONIC EXAMINATIONCPIPE BODY & END AREA): ACCEPTABLE

APPLICABLE STANDARD: 15011960 SECTION 10.15

REFERENCE STANDARD: L2 EXTERNAL & INTERNAL LONGITUDINAL & TRANSVERSE NOTCH LENGTH 50mm(2.0in.) WIDTH 1mm(0.040in.)
ULTRASONIC EXAMINATION (LAMINATION): ACCEPTABLE

REFERENCE STANDARD: 6.4mm(0.25in.) FLAT BOTTOMED ROUND HOLE

ELECTRO MAGNETIC EXAMINATION: ACCEPTABLE

APPLICABLE STANDARD: 1S011960 SECTION 10.15

REFERENCE STANDARD: L2 EXTERNAL LONGITUDINAL & TRANSVERSE NOTCH LENGTH 50mm(2.0in.) WIDTH 1mm(0.040in.)
EDDY CURRENT EXAMINATION(CEND AREA): ACCEPTABLE

APPLICABLE STANDARD: 15011960 SECTION 10.15

REFERENCE STANDARD: L2 EXTERNAL LONGITUDINAL & TRANSVERSE NOTCH LENGTH 50mm(2.0in.) WIDTH (mm(0.040in.)
ULTRASONIC WALL THICKNESS CHECK: ACCEPTABLE

THREAD GAUGING: ACCEPTABLE

EQUINOR MATERIAL NO.

517333

TROO48VER. 7

EN 10204 3.1

WE HEREBY CERTIFY THAT THE MATERIAL DESCRIBED HEREIN HAS BEEN MADE IN ACCORDANCE WITH THE RULES OF THE CONTRACT.

é;tt cl;%Zﬁ;liz YUJIN I1TO

INTERTEK INDUSTRY SERVICES JAPAN LIMITED HEAD OF DEPARTMENT
QUALITY ASSURANCE DEPARTMENT
<Not ice> NO. 185692K20
Modification to or unauthorized use of this certificate is strictly prohibited. If you have any questions on the
authenticity of this certificate, you can contact us by E-mail, pipe-ipp@jp.nipponsteel.com .




NIPPON STEEL CORPORATION
KANSAT WORKS WAKAYAMA AREACKAINAN)
260-100, FUNOO, KAINAN, JAPAN

i NIPPON STEEL

INSPECTION CERTIFICATE CERTIFICATE NO. :BYYF7218 PAGE @ 3/7  DATE : 2020-05-25
IARDNESS TEST( HRC )
w142 43| wd %5 #V.A.
SPEC. MIN. BC - 14.0 -
MAX. B C - 23.0 -
AVG. OUTER WALL INNER WALL
HEAT- QUAD TMPRESSION NO. TMPRESSION NO.
HEAT NO.  |LOT NO. RANT (D) (2 (3 A6, 1) () (3) AVG.
J0K4375 {701 BC T/ 19.7 A 19.4 19.8 20.0 19.7 19.8 19.6 19.5 19.6 0.1
701 BC B 19.3 A 19.5 19.7 18.8 19.3 19.4 19.2 19.4 19.3 0.0
#ALL| 19.5

#2 LOCATION C:CROSS SECTION =3 SAMPLING LOCATION T:TOP B:BOTTOM =4 EACH

* ALLIALL AVG.

%] SAMPLING POSITION B:BASE METAL
#5 AVERAGE #V.A.:VARTATION AVERAGE MAX.-MIN.

WE HEREBY CERTIFY THAT THE MATERIAL DESCRIBED HEREIN HAS BEEN MADE IN ACCORDANCE WITH THE RULES OF THE CONTRACT.
YUJTIN ITQ

- HEAD OF DEPARTMENT

INTERTEK INDUSTRY SERVICES JAPAN LIMITED
QUALTTY ASSURANCE DEPARTMENT

NO. 185692K20
¥uu have any questions on the
eel.com .

Notice>
Nodification to or unauthorized use of this certificate is strictly prohibited. If

authenticity of this certificate, you can contact us by E-mail, pipe-ipp@jp.nippons



- NIPPON STEEL CORPORATION
N I PPON STEEL KANSAL WORKS WAKAYAMA AREA(KAINAN)

260-100, FUNOO, KAINAN, JAPAN
INSPECTION CERTIFICATE CERTIFICATE NO. :BYYF7218 PAGE :  4/7  DATE :2020-05-25

TEMPERING TEMPERATURE

HEAT NO. PRODUCT PCS. HEAT LOT/NO. SETTING TEMPERING TEMPERATURE
(pCS.) e
JOK4375 43 701 685
TOTAL 43
REMARKS © TEMPERING TEMPERATURE CONTROL RANGE @ SETTING TEMPERATURE +,-10°C

WE HEREBY CERTIFY THAT THE MATERIAL DESCRIBED HEREIN ITAS BEEN MADE IN ACCORDANCE WITH THE RULES OF THE CONTRACT.

y . (%4 YUJIN ITO

INTERTEK INDUSTRY SERVICES JAPAN LIMITED [IEAD OF DEPARTMENT
QUALITY ASSURANCE DEPARTNENT
<Not ice> NO. 185692K20
Modification to or unauthorized use of this certificate is strictly prohibited. If you have any questions on the
authenticity of this certificate, you can contact us by E-mail, pipe-ipp@jp.nipponsteel.com .




NIPPON STEEL CORPORATION
NIPPON STEEL KANSAT WORKS WAKAYAMA AREA(KAINAN)
260-100, FUNOO, KALNAN, JAPAN
INSPECTION CERTIFICATE(COUPLING) CERTIFICATE NO. :BYY[7218 PAGE © 5/7 DATE :2020-05-25
MATERIAL WORK NO.:BCFFO161, BCFFO174
HEAT TREATMENT :QUENCIIED & TEMPERED

CHEMICAL COMPOSITION(S)

C Si ln P S Cu Cr Ni Mo Ti B Al

*1 *2  *2 #2 %2 %
SPEC. MIN. R - - - - - =8 - - - - =
MAX. Rl 43 45 190 20 10 35 120 25 - - 2 -

HEAT NO.
191.A985 Ll 25 23 7 16 &5 1 97 2 1 30 2 35

Pl 24 23 7 15 5 1 97 2 2 27 1 30
Pl 24 23 75 15 5 1 98 2 2 27 1 28

#1 R:LADLE & PRODUCT ANALYSIS L:LADLE ANALYSIS P:PRODUCT ANALYSIS =2:X1000 OTHER:X100

TENSILE TEST

¥s Ys TS TS KL
«lx2 | %3 %3 *3 #3 y
SPEC. MIN. [PIPF L B M 552 P 80.0 N 655 P 95.0 15
NAX. |NO. L B M 65 P 950 N - P -

HEAT NO.
JOLA985 |1 L B M 608 P 88.2 N 733 P 106.3 28
3 L B M 603 P 87.5 M 730 P 105.9 28
1 L B M 600 P 8.0 M 730 P 1059 27
2 L B M 602 P 87.3 M 730 P 105.9 27

TYPE OF SPECIMEN:ROUND BAR 12.7mm(0.5in.) DIAMETER #1 SAMPLING DIRECTION L:LONGITUDINAL
%2 SAMPLING POSITION B:BASE METAL #3 UNIT M:MPa P:ksi GAUGE LENGTH:50.8mm(2.0in.)
KIND OF YS:0.5% EXTENSION UNDER TOAD

TMPACT TEST(*IG.ﬁ“C +14.0°F  2mm V-Notch 10X10)

] %2 |*3 %4 AVG 3 #4 AVG
SPEC. MIN. [PIPE TB [EJ] =* 40/60 60 EF %5 30/44 44
NAX. [NO. TB |E ] == - E F -/- =
] 21 (3] [l (2] [3l
HEAT NO.
JoLA98S |1 TB |E ] 127 137 136 133 EF 94 101 100 98
1 TB [E ] 120 133 133 129 EF 8 98 98 95
*] %2 %3 4 AVG
SPEC. MIN. [PIPE TB [S % =6 - -
MAX. [NO. TB |S % - -
(1] (2] [3]
HEAT NO.
JOLA9SS |1 TR |S % 91 8 84 87
1 TR |S % 75 9 8 8

WE HEREBY CERTIVY THAT THE MATERIAL DESCRIBED HEREIN IIAS BEEN MADE IN ACCORDANCE WITH THE RULES OF THE CONTRACT.

/(}'{- uﬁﬁé/ YUJIN IT0

INTERTEK INDUSTRY SERVICES JAPAN LIMITED HEAD OF DEPARTMENT
QUALITY ASSURANCE DEPARTMENT
Notice> NO. 185692K20
Nodification to or unauthorized use of this certificate is strictly prohibited. If you have any questions on the
authenticity of this certificate, you can contact us by E-mail, pipe-ipp@jp.nipponsteel.com .




_ NIPPON STEEL CORPORATION
- NIPPON STEEL KANSAI WORKS WAKAYAMA AREA(KAINAN)
260-100, FUNOO, KAINAN, TAPAN

INSPECTION CERTIFICATE(COUPLING) CERTIFICATE NO. :RYYF7218 PAGE ©  6/7 DATE :2020-05-25

[1] [2] [3]: SPECINEN NO.
ABSORBED ENERGY
x5 ABSOLUTE SINGLE VALUE / SINGLE VALUE (ONE CAN BE BELOW AVG) AVG:AVERAGE VALUE OF ONE SET(3 PIECES)
SHEAR AREA #6:VALUE OF ONE PIECE AVG:AVERAGE VALUE OF ONE SET(3 PIECES)
*1 SAMPLING DIRECTION T:TRANSVERSE =2 SAMPLING POSITION B:BASE METAL #3 E:ABSORBED ENERGY S:SHEAR AREA
#4 UNIT J:Joule F:ft-1bf %:%

VISUAL & DIMENSTONS: ACCEPTABLE

MAGNETIC PARTICLE EXAMINATION: ACCEPTABLE

APPLICABLE STANDARD: 15011960 SECTION 9.12

REFERENCE STANDARD: JIS 7 2320 TYPE Al EXTERNAL & INTERNAL LONGITUDINAL & TRANSVERSE
THREAD GAUGING: ACCEPTABLE

EN 10204 3.1

TEST HEAT LOT

MATERTAL WORK NO.  HEAT NO.  HEAT LOT NO. PIPE NO.
BCIFO161 JOLA985 001 1-3
BCFFO174 001 1-2

WE HEREBY CERTIFY THAT THE MATERIAL DESCRIBED HEREIN HAS BEEN MADE IN ACCORDANCE WITH THE RULES OF THE CONTRACT.

é{ . qﬁﬁé YUJIN IT0

INTERTEK INDUSTRY SERVICES JAPAN LIMITED HEAD OF DEPARTHENT
QUALITY ASSURANCE DEPARTMENT
<Notice> NO. 185692K20
Modification tg or unauthorized use of this certificate is strictly prohibited. If ¥ou have any questions on the
authenticity of this certificate, you can contact us by E-mail, pipe-ipp@jp.nipponsteel.com .




NIPPON STEEL CORPORATION

il NIPPON STEEL B e

INSPECTION CERTIFICATE(COUPLING) CERTIFICATE NO. :BYYE7218 PAGEL @ 7/7 DATE :2020-05-25
HARDNESS TEST( HRC )
w152 43| w4 #5 #V.A.
SPEC. MIN. BC - 14.0 -
NAX. BC - 23.0 -
AVG. QUTER WALL MID WALL INNER VALL
PIPE QUAD IMPRESSION NO. IMPRESSION NO. IMPRESSION NO.
HEAT NO.  [No. SRANT (1) (@) () AG. (1D (@ (3 AVG. () (@) (3) AVG.
J9LA98S |1 BC T/18.9 A 19.0 19.1 19.0 19.0 18.5 19.1 19.1 18.9 18.7 18.9 18.7 18.8 0.2
3 BC B 18.4 A 18.1 18.1 18.1 18.1 18.3 18.4 18.3 18.3 18.5 18.6 18.9 18.7 0.6
1 BC T|/18.9 A 18.6 18.9 18.9 18.8 18.9 19.1 19.5 19.2 18.6 18.7 18.9 18.7 0.5
2 BC B|18.5 A 18.7 18.5 18.2 18.5 18.6 19.0 18.9 18.8 17.8 18.3 18.4 18.2 0.6
#ALL| 18.7

#] SAMPLING POSITION B:BASE METAL =2 LOCATION C:CROSS SECTION =3 SAMPLING LOCATION T:TOP B:BOTTOM =4 EACH
#5 AVERAGE #V.A. 'VARIATION AVERAGE MAX.-MIN. =# ALL:ALL AVG.

WE HEREBY CERTIFY THAT THE MATERIAL DESCRIBED HEREIN HAS BEEN MADE IN ACCORDANCE WITH THE RULES OF THE CONTRACT.

;%ii 05225514; YUJIN ITO

INTERTEK TNDUSTRY SERVICES JAPAN LINITED HEAD OF DEPARTHENT
QUALTTY ASSURANCE DEPARTMENT
<Notice> NO. 185692K20
Modification tg or unauthorized use of this certificate is strictly prohibited. If {ou have any questions on the
authenticity of this certificate, you can contact us by E-mail, pipe-ipp@jp.nipponsteel.com .




